
Prospect Park Well Field Re-rating and  
Water Purification Plant Expansion ESR 

 APPENDICES 
 

APPENDIX B 
TECHNICAL MEMORANDUM NO.1 – 

ASSESSMENT OF EXISTING CONDITIONS AND 
FUTURE NEEDS FOR PROSPECT PARK WPP 

R030059505500101001_FINAL_FE2015 B 
02/20/15 
 



  
 

3-595-55-01/TM_3-01139423_Tech Memo No.1 

XCG File No.: 3-595-55-01 
March 15, 2013 

TECHNICAL MEMORANDUM NO. 1 - ASSESSMENT OF EXISTING 
CONDITIONS AND FUTURE NEEDS FOR PROSPECT PARK WPP 

Prepared for: 

REGIONAL MUNICIPALITY OF HALTON 
1075 North Service Road  

Oakville, Ontario 
L6M 3L1 

 
Attention: Michelle Gillespie 

Prepared by: 

XCG CONSULTANTS LTD. 
2620 Bristol Circle, Suite 300 

Oakville, Ontario 
L6H 6Z7
[...]
the Prospect Park Well Field. It was suggested that raw water iron and manganese concentrations can be treated at this 
pumping rate using the existing Prospect Park WPP green sand filters; however, no data or information was provided to 
support this assertion, nor was any stress testing or optimization work completed. 

 The capital works required to provide a sustained average day demand of 3,500 m3/day are summarized below. 
 Replacement of Well No. 1 and No. 2 pumps and motors. 
 Expansion to Well No. No. 1 Pumphouse (17m2) on the south side of the existing building to accommodate 

installation of the required electrical upgrades. 
 Modify and construct additional process piping within Well No. 1 Pumphouse and WPP. 
 Relocation/replacement of the main electrical service panel and breaker. Installation of a new central motor 

control centre and PLC panel to control Well Pump No.1 & No.2 and to permit both pumps to run in parallel 
mode. Install variable frequency drives (VFD's) on both pumps and upgrades to SCADA system. 

 Interim modifications to existing chlorine gas and fluoride systems and installation of additional equipment to 
handle the increased capacity. 

 Installation of Emergency Chlorine Gas Leak Closure system on all active chlorine tanks. 
 Replacement of the discharge piping between the Prospect Park Well Site and the Prospect Park Water 

Treatment Plant. 
 Replacement of the existing 50 mm treated water line from the Prospect Park WPP with a 150 mm line and 

provision of a 50 mm sewage forcemain from the pumphouse No.1 to the WPP. 
 Installation of a concrete duct bank from Well No.1 to the WPP to accommodate a new power cable from the 

WPP Standby Generator and Fibre Optic Communication lines. 
 Repairs to the existing roof on Well No.1 Pumphouse. 
 Construction of an expansion to the existing water treatment plant building on the west and north side of the 

existing building (±100m2). 
 Construction of a new Chlorine Containment room within the proposed building expansion to accommodate 

storage of chlorine gas cylinders, weigh scale, Chlorine Gas Regulators, Chlorine feed pumps, monitoring 
equipment and alarms. 

 Installation of an emergency chlorine gas scrubber in the new Chlorine Containment room. 
 Replacement/relocation of existing chlorinators, chlorine feed pumps and provision of secure storage for 

chlorine gas cylinders. All chlorine gas equipment is proposed to be located in the new Chlorine Containment 
room. 

 Construction of a new Fluoride Containment room within the proposed building expansion to accommodate 
storage of fluoride solution drums, spill containment, weigh scale, day tank, fluoride feed pumps and monitoring 
equipment. 

 The relocation of the fluoride feed pumps and provision of secure storage for fluoride chemical drums. All 
fluoride feed equipment is proposed to be located in the new Fluoride Containment room. 



Technical Memorandum No. 1
Assessment of Existing Conditions and Future Needs for Prospect Park WPP 

 SUMMARY OF PREVIOUS STUDIES AND REPORTS

 

3-595-55-01/TM_3-01139423_Tech Memo No. 1 5 
03/15/13 
 

Table 2.1 Summary of Previous Studies and Background Documentation 

Report/Study and Relevant Findings 

 The building envelope for the expansion to the Prospect Park WPP will be sized to accommodate the future 
installation of a third filter which will be required to accommodate the increased flow from the Prospect Park 
Well Site. 

 It was recommended that a detailed Optimization Study for filter operation be carried out in advance of the 
detailed design to determine the size of the filter and detailed specification. 

 Modifications to raw and treated water process piping to suit installation of new filter. 
 Relocation of existing SCADA/PLC equipment to the former Chlorine Containment Room. 
 Water quality testing area and related equipment. 
 Modification to SCADA system for all new equipment related to treatment plant expansion, chlorination room 

relocation/ expansion, fluoride room relocation/ expansion. 
 New PLC panel(s) to control all existing and proposed equipment. 
 Replacement of existing Standby Generator Set with a 200 -250 kW unit in order to supply emergency power to 

Prospect Park Wells No.1 & No.2 and ancillary equipment in the WPP. 
 Provision for a pressurized Chlorine Contact Chamber. 
 The size of the contact chamber and detailed specification cannot be determined until the Optimization Study for 

the WPP is completed. 
 Conduct an equipment grounding analysis of all equipment in facility and prepare record drawings. Install 

lighting protection at facility in conjunction with building expansion. 
 Install new raw water turbidity meters. 
 Install new flow meters to monitor raw water from Well No.1 and No. 2 to the WPP. 

MOE Acton Drinking Water System Inspection Report, April 2012 
 All production wells are located in their own building and are elevated above the constructed floor as per the 

requirements of O. Reg. 903. 
 Prospect Park Well No. 2 had a new bowl installed in March 2010. Prospect Park Well No. 1 had a new liner and a new 

pump installed. The Region conducted a step test on both wells. 
 Work on the Acton Well Supply System included installation of a permanent pump for Well No. 1 at Prospect Park and 

a geotechnical investigation. 
 The Region was granted a temporary Permit to Take Water for a pumping test at the Prospect Park Wells. The 

maximum flow rate for Prospect Park Well No. 1 was increased to 2,600 m3/day and the maximum flow rate for Well 
No. 2 was increased to 4,725 m3/day. The maximum recorded flow rate for the Prospect Park Wells during the 
inspection period were 2,042 m3/d on August 2, 2011 and 1,004 m3/d on March 13, 2012. 

 A particle counter was installed at the Prospect Park Wells and the readings commenced on November 1, 2010 to the 
SCADA system. 

 SCADA reports generated for the UV system demonstrated that the Region met and most times exceeded the minimum 
pass through dosage of 40 mJ/cm2. 

 There were no adverse water quality incidents during the inspection period.  
 No non-compliance with regulatory requirements or best practice issues were identified during the inspection period. 
Prospect Park Groundwater Supply Study - Golder Associates, May 2012 
 The surface water and groundwater monitoring results of two long-term pumping tests undertaken at the Prospect Park 

Well Field by the Region were analyzed.  Pumping Test No. 1 was undertaken for 77 days at a rate of 3,045 m3/day 
from December 22, 2009 to March 9, 2010. Pumping Test No. 2 was undertaken for 111 days at a rate of 4,400 m3/day 
from July 14 to November 1, 2010. 

 Prospect Park Well Field can sustain a long-term water taking rate of 3,500 m3/day. 
 The groundwater level drawdown caused by pumping from the Prospect Park Well Field at the proposed increased 

water taking rate (3,500 m3/day) should not affect the operation of local private wells. 



Technical Memorandum No. 1
Assessment of Existing Conditions and Future Needs for Prospect Park WPP 

 EXISTING CONDITIONS

 

3-595-55-01/TM_3-01139423_Tech Memo No. 1 6 
03/15/13 
 

3. EXISTING CONDITIONS 

3.1 Drinking Water System Description 
The Prospect Park Well Field and Water Treatment Plant, located on Lot 28, Concession II, 
Halton Hills, Ontario, is part of the Acton Drinking Water System owned and operated by 
the Regional Municipality of Halton. The Prospect Park system was constructed in 1990 
with upgrades completed in 2003 to the water supply and treatment process. The water 
supply is obtained from the underlying aquifer via two drilled groundwater wells. The raw 
groundwater is pumped from each of the wells into the associated pumphouse and 
transferred to the Prospect Park WPP.  
Figure 3.1 shows the location of the Well No. 1 and No. 2 and associated pumphouses and 
WPP. 

 
Figure 3.1 Site Location 

Fairy Lake

Well No. 1 & Pumphouse 

Well No. 2 & Pumphouse 

Prospect Park WPP 



Technical Memorandum No. 1
Assessment of Existing Conditions and Future Needs for Prospect Park WPP 

 EXISTING CONDITIONS

 

3-595-55-01/TM_3-01139423_Tech Memo No. 1 7 
03/15/13 
 

The treatment process consists of pre-chlorination, potassium permanganate addition 
followed by manganese greensand filters, UV disinfection, post-chlorination and 
fluoridation. The water is discharged to an in-ground reservoir for chlorine contact and is 
then pumped to the distribution system. 
The Region is responsible for operation of the water supply, water treatment system and 
distribution system, and performance of maintenance activities.  

3.2 Prospect Park Well Field & Pumphouses 
Prospect Park Well No. 1 and Well No. 2 provide approximately 40 percent of the water 
supply to the Acton Drinking Water System. The wells are located within two separate 
pumphouse buildings adjacent to Fairly Lake in the Black Creek Drainage Basin.  
UTM Coordinates  
 
Well No. 1 and Pumphouse:  
 
NAD 83, Zone 17   
Easting 576819.00 m  
Northing 4830867.00 m 

 
 
Well No. 2 and Pumphouse:  
 
NAD 83, Zone 17  
Easting 576802.96 m  
Northing 4830882.81 m 

 
Well No. 1 is approximately 23.8 m deep while Well No. 2 is approximately 23.2 m deep. 
Each of the wells is equipped with a 300 mm diameter well casing, a vertical turbine pump 
rated at 53 L/s (at 82.3 m TDH). Well No.1 pump is equipped with a variable frequency 
drive. Both wells are considered GUDI with effective in-situ filtration. Well No. 1 was 
rehabilitated in 2010 by Lotowater Technical Services Inc. (Golder, 2011). 
Well Pumphouse No.1, constructed in 1990, is equipped with a flow meter to monitor the 
flow entering the WPP and a pre-chlorination system. Well Pumphouse No. 2, constructed 
in 2003 to function are an alternate source to Well No. 1, is capable of pre-chlorination via 
the Well No. 1 Pumphouse chlorination system. The raw water from Well No. 1 and No. 2 
after chlorination is pumped approximately 300 meters from the pumphouses to the WPP. 
A copy of the Drinking Water Works Permit (No. 004-202) is provided in Appendix A.  

3.3 Water Treatment Plant 
The Prospect Park WPP building is equipped with pre-oxidation using chlorine and 
greensand manganese pressure filters for removal of manganese and iron, UV for primary 
disinfection, fluoridation utilizing hydrofluosilicic acid and chlorination for secondary 
disinfection. The treated water is discharged into a chlorine contact chamber prior to 
discharge to the distribution system. The filtration system consists of blowers for air 
scouring of filter media and a backwash wastewater management system. 
Free chlorine residual, fluoride residual and turbidity are continuously monitored as the 
treated water enters the distribution system. The continuous monitoring equipment and UV 
units are alarmed through the SCADA system. The well pumps automatically stop in the 
event that the chlorine residual or UV dosage are detected below the pre-set conditions. 
Stand-by power is provided to the Prospect Park WPP by a diesel generator. 



Technical Memorandum No. 1
Assessment of Existing Conditions and Future Needs for Prospect Park WPP 

 EXISTING CONDITIONS

 

3-595-55-01/TM_3-01139423_Tech Memo No. 1 8 
03/15/13 
 

The municipal address of the water treatment plant is 30 Park Street, Halton Hill, Ontario.  
UTM Coordinates of Water Treatment Plant:  
NAD 83, Zone 17                                 
Easting 576941.353 m                               
Northing 4831064.453 m 
 
Figure 3.2 presents the Prospect Park system process flow diagram. 
Design parameters for each unit process for the Prospect Park WPP are listed in Table 3.1. 
 

 
Figure 3.2 Prospect Park Process Flow Diagram 

 



Technical Memorandum No. 1
Assessment of Existing Conditions and Future Needs for Prospect Park WPP 

 EXISTING CONDITIONS

 

3-595-55-01/TM_3-01139423_Tech Memo No. 1 9 
03/15/13 
 

Table 3.1 Prospect Park Treatment Process Table  

Parameter Process Design 

Pre-Chlorination 
  Type 
  Capacity (each)  
  Chlorine  Booster Pumps 

 
Chlorine Gas 

9.07 kg/d 
Two 

Filtration 
  Capacity 
  Filtration Rate 
  Surface Area 
  Media 
  Backwash rate 
  Chemical  
  Meter Pump Capacity 

 
Filter 1: 1,136 m3/d, Filter 2: 1,136 m3/d 

5.3 m/h 
7.3 m2  

0.3 m deep sand, 0.6 greensand, 0.3 anthracite 
65 L/s 

Potassium Permanganate 
Pump 1: 10 L/hr 

Wastewater Management System 

  Tank Capacity 
 Transfer Pumps Capacity 

 
150 m3 

Pump 1: 3.5 L/s, Pump 2: 3.5 L/s 

Air Scour System 
  Blowers Capacity 
  Air Scour Supply Rate 
  Motor 

 
Blower 1: 170 scfm, Blower 2: 170 scfm 

 0.6 m3/m2/min  
6.25 kW 

UV Disinfection 
  Reactors 
  Capacity 

  Minimum Dosage 

 
Trojan Swift 

Reactor 1: 53 L/s, Reactor 2: 53 L/s 
40 mJ/cm2 

Secondary Disinfection 
  Type 
  Booster Pumps Capacity 

 
Chlorine Gas 

Pump 1: 6 kg/d, Pump 2: 6 kg/d 

Fluoridation 
  Chemical 
  Number of Metering Pumps 

 
Hydrofluosilicic acid 

1 

Chlorine Contact Tank 
  Capacity 
  Baffle Factor 

 
 48.3 m3 useable 

0.5 

Standby Power 
  Type   
  Capacity 

 
Diesel Engine Generator Set 

100 kW with 1,135 L diesel fuel tank 

3.4 Distribution System 
The treated water from the Prospect Park WPP is pumped directly into the Acton 
distribution system. The water then flows into the Acton distribution system which services 
approximately 9,889 residents. The distribution system is composed of ductile, cast iron 
and PVC watermains. 



Technical Memorandum No. 1
Assessment of Existing Conditions and Future Needs for Prospect Park WPP 

 EXISTING TREATMENT CAPACITY

 

3-595-55-01/TM_3-01139423_Tech Memo No. 1 10 
03/15/13 
 

4. EXISTING TREATMENT CAPACITY 
A review of the current status of each treatment process at the Prospect Park WPP was 
conducted to identify the unit processes capacities. The unit process review was based on 
the design capabilities of the unit processes identified in the current Drinking Water Works 
Permit for the Prospect Park WPP. 

4.1 Raw Water Pumping 
Prospect Park Well No. 1 and Prospect Park Well No. 2 are equipped with a vertical turbine 
pump rated at 53 L/s (4,579 m3/d) at 82.3 TDH, including a variable frequency drive to 
allow for parallel operation. 
The existing wells pumps appear to be sufficient to accommodate the future flows of 
3,500 m3/d with firm capacity.  
The K.W. Thompson North Halton Well Rehabilitation Study/Capital Needs Assessment 
(March 2011) recommended and an expansion of the south side of Well No. 1 Pumphouse 
to allow space for installation of additional electrical equipment. The report also 
recommended that replacement of pumps and motors for Well No. 1 and Well No. 2 and the 
installation of VFD's on both motors. It appears that this has been completed given that the 
wells described in the Drinking Water Works Permit are rated for 53 L/s. 

4.2 Filtration 
The existing filtration system contains two greensand manganese pressure filters for 
removal of iron and manganese from the raw groundwater. Potassium permanganate is 
added as a pre-oxidant upstream of the filters. In 2012, the addition of potassium 
permanganate was stopped at the Prospect Park WPP by the Region to simplify the 
operations for staff, and pre-oxidation is now accomplished using chlorination. 
Regional staff have indicated that historical operating experience suggests that the filters 
are capable of producing water at a rate of 25 L/s (2,160 m3/d) each, while still maintaining 
acceptable water quality. While this would indicate that the filters have sufficient capacity 
to meet the expanded flow rates, the current configuration does not provide for firm 
capacity. It is possible that the existing filters will not provide for sufficient iron and 
manganese removal at the expanded capacity and there is potential for water quality 
deterioration at the higher flow rate. Additional filter stress testing is recommended to 
confirm the higher filtration rates. 
The backwash water flows from the distribution system, through the contact chamber and 
UV disinfection system to remove solids accumulated in the filters. Air scouring is 
provided during backwashing by two blowers each with a rated capacity of 170 scfm. The 
filter backwash wastewater is directed to a 150 m3 backwash holding tank prior to discharge 
to the sanitary sewer by two submersible pumps each rated at 3.5 L/s.  
Expansion of the filtration system and upgrades to the filter back wash systems and air 
scour system are required to accommodate the future flows. A water pipeline dedicated for 
backwashing (by-passing the contact chamber and UV units) should be provided. To 
accommodate the installation of new filtration equipment an expansion to the existing 
building may be required.  



Technical Memorandum No. 1
Assessment of Existing Conditions and Future Needs for Prospect Park WPP 

 EXISTING TREATMENT CAPACITY

 

3-595-55-01/TM_3-01139423_Tech Memo No. 1 11 
03/15/13 
 

Table 4.1 Filtration Capacity  

Parameter Existing Prospect Park WPP 

Surface Area (total) 14.6 m2 

Filtration Rate 5.3 m/h 

Rated capacity 77 m3/h (1,857 m3/d) 

4.3 Disinfection 
The existing primary disinfection process at the Prospect Park WPP is achieved by a 
combination of UV radiation and chlorination, while secondary disinfection is maintained 
using free chlorine.  
The closed vessel UV reactors have a rated capacity of 53 L/s (4,579 m3/d) each. Each 
reactor is capable of producing a minimum dosage of 40 mJ/cm2. Based on the future 
capacity of 3,500 m3/d the UV reactors are capable of accommodating future flows, with 
full redundancy. No expansion or upgrades to the UV system are required.  
Chlorine is added to the treated water by a chlorine gas system located in a self-contained 
room in the WPP. The chlorine is added downstream of the UV reactor units. Contact time 
is provided by an underground chlorine contact tank with a total usable volume of 48.3 m3 
and a baffle factor of 0.5 according to the current Drinking Water Works Permit.  
The estimated contact times based on the existing chlorine contact tank for current and 
future conditions are presented in Table 4.2. The existing contact tank can provide a CT 
value of 4.9 mg/L·min at the future flow of 3,500 m3/d. The disinfection requirements 
should be evaluated during the preliminary design. 
The K.W. Thompson North Halton Well Rehabilitation Study/Capital Needs Assessment 
(March 2011) recommended a new pressurized chlorine contact chamber to ensure 
adequate disinfection is met with an increase in flow to 3,500 m3/d. A study completed by 
Associated Engineering confirmed that the existing chlorine system is sized adequately for 
the increased flow. Replacement of the v-notch control valves is required.  
Table 4.2 Contact Time 

Parameter Existing Conditions Future Conditions 

Flow  2,275 m3/d 3,500 m3/d 

Contact Tank Volume 48.3 m3 

Baffle Factor 0.5 

Contact Tank Effective Volume 24 m3 

Contact Time  15.2  min 9.8 min 

CT (1) (2) 7.6 mg/L·min 4.9 mg/L·min 

Notes: 
1. The MOE Procedure for Disinfection in Ontario, 2006 requires a CT of 3 mg/L*min for 2-log inactivation/removal or 

viruses and 6 mg/L*min for 4-log inactivation/removal of viruses @ 100C and pH of 7. 
2. CT value calculated based on chlorine residual of 0.5 mg/L. 



Technical Memorandum No. 1
Assessment of Existing Conditions and Future Needs for Prospect Park WPP 

 EXISTING TREATMENT CAPACITY

 

3-595-55-01/TM_3-01139423_Tech Memo No. 1 12 
03/15/13 
 

4.4 Fluoridation 
Hydrofluosilicic acid is added to the treated water immediately after UV disinfection. The 
K.W. Thompson North Halton Well Rehabilitation Study/Capital Needs Assessment 
(March 2011) proposed an expansion to the Fluoridation Containment Room to 
accommodate the additional capacity needed to meet the increase in flow to 3,500 m3/d. 

4.5 Standby Power 
Emergency power is provided to the facility by a 100 kW diesel engine generator set 